



2014000188Z



(2014)国认监认字(047)号



检测  
CNAS L0846

# Inspection Report

玻纤质检 ( WSW ) 字 第 ( 16010058 ) 号



10332284

Product

Insulation Bubble Material

Client

Landy (Guangzhou) Plastic Products Co., Ltd

Inspection Category

Consignment

Nanjing Fiberglass Research and Design Institute Quality Inspection Center  
National Fiberglass Product Quality Supervision and Inspection Center

January 25, 2016

检验专用章

Nanjing Fiberglass Research and Design Institute Quality Inspection Center

National Fiberglass Product Quality Supervision and Inspection Center

Inspection Report

玻纤质检 ( WSW ) 字 第 ( 16010058 ) 号 共 2 页 第 1 页

Client	Landy (Guangzhou) Plastic Products Co., Ltd	Client's Address	Shinan Rd, Shipai Village, Dongchong Town, Nansha Dist, Guangzhou, China
Sample Product	Insulation Bubble Material	Item	Metallic+Bubble+Metallic
Brand	-----	Porvider	Du Xinke
Producer	Landy (Guangzhou) Plastic Products Co., Ltd	Number	-----
Inspection Requirement	R-Value tests are performed on submitted samples.		
Remarks	None		
The above information shall be provided by the entrusting unit, and the center shall not be responsible for its authenticity.			
Inspection Catagory	Consignment	Sample Delivery Date	2016/1/19
Sample Condition	Product made by mtetallic and bubble		
Sample Quantity	(1500X900)mm, one piece	Inspection Date	2016/1/19-2016/1/22
Basis of Inspection	Heat Flow Meter	GB/T 10295-2008	
Inspection Results	<p>After tests on samples, please find R-Value on the next page</p> <p>(检验报告专用章)</p> <p>声明: 客户送样, 本检验结论仅对来样负技术责任</p> <p>2016年1月25日</p>		
Remarks			

本报告为彩色报告，白色报告无效。

检验专用章

Ratify: 王仕庆 /Authorized Signature Review: 陈建明 Authorized Strength: 王敏

Nanjing Fiberglass Research and Design Institute Quality Inspection Center  
National Fiberglass Product Quality Supervision and Inspection Center  
Inspection Report

玻纤质检(WSW)字 第(16010058)号 共2页 第2页

Inspection Item	Inspection Method	R-Value
R-Value W/ (m·K) (Average Temperature 25°C)	GB/T 10295-2008	0.028

(以下空白)

